Vittiorazi

Via Marche, 1/3/5 - 62010 Morrovalle - Macerata - Italy

Tel./Fax +39.0733.866585 - www.vittorazi.com - E-mail info@vittorazi.com

Partita I.LV.A 01376410435

Spare parts list

engine Moster185 classic

Code Num Article description Net unit | Q.nec.
M0O01 1 Crankshaft with push rod € 165,20 1
M002 2 Engine carter block € | 160,00 1
M003 3 Engine carter support with oil seal € 81,00 1
M003a 3a Reinforcement for engine carter support € 1,20 2
MO0O03b 3b Security cable and crimp € 0,50 2
M004 4 Bolt 8 x 16 mm Tsei € 0,20 4
MO0O05 5 Bearing carter 47/20/14 mm - C3 € 8,00 2
M006 6 Oil seal carter viton 20/35/7 mm € 4,00 2
M007 7 Bolt 6 x 40 mm Tcei € 0,15 6
M008 8 Cylinder stud 8 x 148 mm € 3,50 4
M009 9 Roller bearing € 12,00 1

o | MO10 10 Piston complete @ 66 mm SEL.A/B/C € 93,50 1
3 [ mo11 11 | Piston pin @ 16 mm € 5,50 1
o | M012 12 | Pin lock ring € 0,85 2
® [ MO13 13 Piston ring GS10 chromed € 13,50 2
g M014 14 Kit gaskets 0,20/0,30/0,50 mm € 2,00 1
I'E MO15 15 Cylinder chromed @ 66 mm SEL.A/B/C € | 260,00 1
M016 16 OR head viton @ 69,57 x 1,78 mm € 2,00 1
M017 17 Cylinder head € 60,00 1
M018 18 Washer @ 8 x 16 mm € 0,10 4
M019 19 Nut high temperature 8 x 1,25 mm € 1,00 4
M020 20 Spark plug NGK BR9ES € 5,00 1
M021 21 Shock mounting 30 x 30 mm € 3,00 4
M021a 21a | Safety band € 0,50 2
M022 22 Lock nut 8 x 1,25 mm € 0,15 4
M023 23 Washer @ 8 x 14 mm aluminium € 0,10 2
M023a 23a | Washer @ 8 x 16 mm € 0,10 2
M024 24 Brass junction and copper washer € 2,00 1
M025 Complete series of gaskets and O-ring € 15,00 1




VittioraZi

Via Marche, 1/3/5 - 62010 Morrovalle - Macerata - Italy
Tel./Fax +39.0733.866585 - www.vittorazi.com - E-mail info@vittorazi.com
Partita IL.V.A 01376410435

engine Moster185 classic

Code Num Article description Net unit | Q.nec.
M031 31 Electronic ignition coil with spark-plug cap € 29,00 1
M031a 31a | Spark-plug cap € 3,00 1
M032 32 Bolt 5 x 20 mm Tcei € 0,10 2
M033 33 Washer @ 5 mm knurled € 0,10 2
M034 34 Flywheel € 66,00 1

a M035 35 Key-hole tang for flywheel € 0,50 1
g M036 36 Washer flywheel @ 10 ext. 21 mm € 0,15 1
& | _MO037 37 Nut flywheel 10 x 1.25 mm € 2,00 1
5 M038 38 Aluminium toothed pulley € 25,50 1
£ | M039 39 Bolt 5 x 16 mm Tcei € 0,10 3
2 | M040 40 | washer @ 5 mm € 0,10 3
= | M041 41 Pull starting complete € 69,00 1
& | Mo42 42 | Recoil spring € 7,00 1
M042a 42a | Plastic spacer for pull starting € 4,70 1
M042b 42b Spring for hook € 1,00 3
M043 43 Starter rope 2,20 meters € 3,00 1
M044 44 Bolt 6 x 14 mm Tcei € 0,15 4
M045 45 Washer @ 6 mm corrugated € 0,15 4
M046 46 Inox plate to rotate the starter € 10,00 1




Vittiorazi

Via Marche, 1/3/5 - 62010 Morrovalle - Macerata - Italy
Tel./Fax +39.0733.866585 - www.vittorazi.com - E-mail info@vittorazi.com
Partita IL.V.A 01376410435

engine Moster185 classic

Code Num Article description Net unit | Q.nec.
M081 81 Reed valve complete € 27,00 1
M082 82 Reed valve petals € 8,00 2
M083 83 Reed valve gasket € 1,50 2
M084 84 Carburetor flange € 20,00 1
M085 85 Bolt 6 x 20 mm Tcei € 0,10 4
MO086 86 Inox braket for throttle cable € 3,00 1
M087 87 Throttle adjuster @ 6 mm € 1,50 1

a | M088 88 Carburetor gasket € 1,20 2
3 | M089 89 | Bakelite gasket € 8,00 1
o | M090 90 | Carburetor Walbro for Moster185 € | 130,00 1
g M091 91 Plastic air-box connection € 12,50 1
£ | M091la | 91a | OR for plastic connector € 0,15 1
.‘E'_ M092 92 Bolt 6 x 60 mm Tcei € 0,20 2
2 M093 93 Air-box silencer complete € 45,00 1
MO093a 93a | Air-box rubber manifold € 15,00 1
M093b 93b | Air-box sponge € 10,00 1
M093c 93c Kit fixing plate € 3,00 1
MQ094 94 Fixing band for air-box 50-70 mm € 2,00 1
M095 95 Pipe pressure 155 mm € 2,00 1
M096 96 Fixing clamp ¢ 11,3 mm € 0,50 1
M096a 96a Fixing clamp € 0,10 1
MQ97 Series membranes and gaskets Walbro € 15,00 1
M105a 105 Pinion @ 44 mm € 18,00 1
M105b 105 | Pinion @ 46 mm € 18,00 1
M105c 105 | Pinion g 46,5 mm € 18,00 1
M106 106 | Washer pinion @ 10 ext. 21 mm € 0,15 1
M107 107 Nut pinion 10 x 1.25 mm € 0,50 1
M108 108 Eccentric € 27,00 1
o M108a | 108a| Kit shim washers 0,3 - 0,5 mm € 2,00 1
3 | M109 109 | Seeger eccentric @ 20 mm € 0,20 1
£ [ M110 | 110 | Washer @ 8 ext. 24 x 5 mm € 2,00 1
o | M111 111 | Bolt 8 x 16 mm Te € 0,20 1
E M112 112 [ Bolt 6 x 25 mm Tcei € 0,15 1
'g M113 113 | Pulley @ 128 mm € 60,00 1
O [ M113a | 113 | Pulley @ 130 mm € 60,00 1
0 | M113b | 113 | Pulley @ 128 mm complete, assembled € | 100,00 1
§ M113c 113 | Pulley @ 130 mm complete, assembled € | 100,00 1
¢ | M114 114 Bearing 42/20/12 mm € 8,00 2
M115 115 | Seeger pulley @ 42 mm € 0,50 1
M116 116 | Aluminium bearing spacer € 2,50 1
M117 117 | Belt Poly V PJ483 Gates 15 grooves € 32,00 1
M117a 117 | Belt Poly V PJ483 Gates 14 grooves € 32,00 1
M118 118 Flange propeller € 5,50 1
M119 119 | Bolt 6 x 50 mm Tcei € 0,15 6
M120 120 | Aluminium spacer for propeller with extra cooling € 13,00 1




Vittiorazi

Via Marche, 1/3/5 - 62010 Morrovalle - Macerata - Italy
Tel./Fax +39.0733.866585 - www.vittorazi.com - E-mail info@vittorazi.com
Partita IL.V.A 01376410435

engine Moster185 classic

Code Num Article description Net unit | Q.nec.
M135 135 | Complete muffler assembled, without silencer € | 250,00 1
M135a | 135a| Exhaust manifold with springs and security cable € 18,00 1
M136 136 | Exhaust stud @ 8 x 38 mm € 2,50 2
M137 137 | Exhaust gasket cylinder € 3,00 1
M138 138 Lock nut high temperature 8 x 1,25 mm € 1,00 2
M138a | 138a| Washer grower g 8 mm € 0,15 2
M139 139 Exhaust spring € 2,00 4
M139a | 139a| Security cable with clamp for exhaust springs € 0,50 1
M140 140 Silencer steel bracket with rubber € 12,00 1
M141 141 | Rubber spacer € 1,50 1

a | M142 142 Bolt 8 x 25 mm Tcei € 0,20 1
3 | M143 143 | Washer @ 8 ext. 24 mm € 0,15 1
o | M144 144 | Carbon fiber pipe silencer 350 mm € 35,00 1
§ M144a | 144a| Kit moldings for silencer € 4,00 1
g M145 145 | Internal structure silencer and cap € 31,00 1
ﬁ M146 146 | Silencer cap € 18,00 1
M147 147 Noise absorbent material € 8,00 1
M148 148 | Aluminium rivet @ 4 mm, black € 0,20 10
M149 149 | Silencer gasket € 3,00 1
M150 150 | Lock nut 6 MA € 0,15 6
M151a | 151a| Shock mounting 30 x 20 mm soft (left) € 2,50 1
M151b | 151b| Shock mounting 30 x 20 mm hard (right) € 2,50 1
M153 153 Lock nut high temperature 8 x 1,25 mm € 1,00 2
M154 154 | Washer @ 8 x 16 mm € 0,10 4
M155 155 [ Lock nut 8 x 1,25 mm € 0,15 2
M156 Complete muffler assembled, with silencer € | 330,00 1
M157 Complete silencer, assembled € 90,00 1




